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Name of Sample

[FP Lithium Ion Battery, US2000, 48V50AH, 2400wh

Sample No.
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£3¥43 g YR fig RE VR 1A PR 22
% Consignor /

- A4S g IR AE AL IR A R A7)
Manufacturer Pylon Technologies Co.,Ltd.

N i AT (T R BRI RIARE T

ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3 UNITED NATIONS “Recommendations on the TRANSPORT
Test method |or pANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3
N7 AR A E (KT RRIEMMERS ST

B ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3 UNITED NATIONS “Recommendations on the TRANSPORT
B Criterion OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3
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;’;\_i. i Black Metal shell

x e 4 B 2 2016-05-05 A A2 e B A 2016-05-12 ~ 2016-06-21
Accepted Date Test Date
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Vibration, Shock, External short circuit, Overcharge

23 5R H

Test Items

RN, aAEmIRs) . Ml AR I H FF RS CRTREKEmnadi R
FRAEFMY  ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3bRAEE K,
The sample has passed the Vibration, Shock, External short circui

UNITED NATIONS “Recommendations on the TRANSPORT OF DANGEROUS
Criteria ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3.
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Name of Test Test Result |Conclusion| Remark

ltems

Standard requirement or The
Clause Number of Standard

KAE CTEREYnamm iy w8 Rk T
2 fft) ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 A58 T. 3| LK F 1
1 Vibrats UN Manual of Tests and Criteria Section See Appendix 1 g
lbration ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 Test T. 3 Pacsad
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Shock
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External short
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fit) ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 X% T. 4| I pe % 2
UN Manual of Tests and Criteria Section See Appendix 2 %JF%
ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 Test T. 4 Passed
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ks
Passed
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See Appendix 4 G
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UN Manual of Tests and Criteria Section See Appendix 3
ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 Test T.5
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W) ST/SG/AC. 10/11/Rev. 5/Amend. 1 38. 3 i3 T.7
UN Manual of Tests and Criteria Section

ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 Test T.7
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Overcharge
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BT 1 20°C~-21°C ; TR BEVE B : 70%
Test Environment Ambient temperature:20°C-21°C :Ambient humidity:70%
Condition
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No. Name of Test Items | vibration
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Sample Mass Mass OCV
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ICYC Fully charged
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Sample No. Sample Status Max. Extemztl Temperature
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ATk

External short circuit

H A %
Other Event

it: DAk R FAeX O- LM TRK.
Note: D-Disassembly R-Ruptur F-Fire GilsDisas:
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No. Name of Test ItemsS | Overchars
ERRTES FAEIL 5 i
Sample No. Sample Status Other Event i

001 1ICYCRER W
1CYC Fully charged
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